

Tullyraine Quarries Limited,  
122 Dromore Road,  
Banbridge, Co. Down  
Northern Ireland,  
BT32 4EG

Date: 12 February 2004  
Our Ref. TR: 245113

7 3 FEB 2004

Test Ref.: AG14 EN  
Page 1 of 1

Your Order No. Derek Bailey

## LABORATORY TEST REPORT

**TEST REQUIREMENTS:** To determine the Polished Stone Value (PSV) of aggregate sample in accordance with **BS EN 1097-8 : 2000.**

### SAMPLE DETAILS:

Certificate of sampling received:	No
Certificate Enclosed:	No
Laboratory Ref. No:	15308
Client Ref. No:	N/A
Date and Time of Sampling:	13/01/2004
Date of Receipt at Lab:	16/01/2004
Date of Start of Test.:	09/02/2004
Sampling Location:	Stock
Name of Source:	Tullyraine Quarry
Method of Sampling:	BS 812: Part 102: 1989
Sampled By:	Client
Aggregate Type and Nominal Size:	10 mm
Target Specification:	N/A

### RESULTS:

Recorded Polished Stone Value

Test Specimen:	Test Run 1	(i)	64.7	Mean Recorded Value (S) = 64.4
		(ii)	64.0	
	Test Run 2	(iii)	64.3	
		(iv)	64.7	
Control Stone:	Test Run 1	(i)	52.3	Mean Recorded Value (C) = 52.3
		(ii)	52.3	
	Test Run 2	(iii)	52.7	
		(iv)	52.0	

Corrected Polished Stone Value:  $S + 52.5 - C = 64$

E. R. Goulden - Technical Manager

